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   17.A and 34.A FLOWMAX ® PUMPS

FLUID SECTION, MODEL 30 S

Parts identification list

FLUID SECTION MODEL 30 S     STANDARD                                      -  P.N°.144.910.050 
                    STAINLESS STEEL                          -  P.N°.144.910.550 

  



 

KREMLIN  Doc. 573.663.042 

Parts identification list FLUID SECTION - Model 30 S   STANDARD                     P.N°. 144.910.050 
                                                                                           STAINLESS STEEL               P.N°. 144.910.550 

Ind. Part number Description Qty 

* 1 
2 

* 3 
4 

 
5 
7 
8 
9 

 
12 
13 
14 
15 

 
17 
18 
19 

* 20 
21 

 
* 30 

31 
32 
33 

 
* 40 

41 
42 
43 
44 

044.910.001 
144.910.002 
044.910.003 
044.910.004 

 
044.910.005 
044.910.007 
044.910.010 
044.910.011 

 
000.503.132 
000.503.134 
909.420.502 
930.151.825 

 
050.311.246 
129.209.902 
906.011.157 
144.890.208 
930.151.448 

 
044.910.020 
044.910.008 
909.150.228 
909.420.271 

 
044.910.021 
044.910.009 
909.150.207 
909.420.271 
909.420.251 

Piston 
Suction body 
Cylinder 
Suction chamber 
 
Rod 
Shutter 
Filling valve 
Skirt 
 
Exhaust seat with ball 
Ball cage 
Seal (FEP/FPM) 
Screw, CHc M 10 x 140 
 
Spring 
Seal, PTFE (package of 5) 
Nut 
Bellows seal (Polyethylene) 
Screw, CHc M 10 x 35 
 
Holder, lower seal, assembly 
• Holder, lower seal 
• Lower seal (GT) (Polyethylene) 
• Lower seal, Ø 48 / Ø 1" 7/8 
 
Holder, upper seal, assembly 
• Holder, upper seal 
• Upper seal (GT) (Polyethylene) 
• Upper seal, Ø 48 / Ø 1" 7/8 
• Upper seal, Ø 42 / Ø 1" 21/32 

1 
1 
1 
1 
 
1 
1 
1 
1 
 
2 
1 
2 
6 
 
1 
1 
1 
1 
4 
 
1 
1 
1 
2 
 
1 
1 
1 
1 
1 

 
 
 

2 
* 3 

4 
15 
21 

 
 
 

144.910.502 
044.910.503 
044.910.504 
930.151.792 
930.151.603 

 

SPECIAL COMPONENTS FOR STAINLESS STEEL VERSION : 
Suction body (stainless steel) 
Cylinder (stainless steel) 
Suction chamber (stainless steel) 
Screw, CHc M 10 x 120 
Screw, CHc M 10 x 60 
 

 
 
 
1 
1 
1 
6 
4 

* 
* 

144.919.905 
144.919.912 

Package of seals (ind. 14, 17, 18, 19, 32, 33, 42, 43, 44) 
Servicing kit (ind. 8, 12, 13 + package of seals) 

1 
1 

* Preceding the index number denotes a suggested spare part. 
 
 
 

 


